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SHOCK ABSORBER DISASSEMBLED
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Pos Part Number Description Additional Text Quantity
1 50181064S MONOSOCK UPPER PART CPL. 1.00
2 501810098 DCC COMPR.DAMP.ADJ. HS LINK 1.00
3 50181008S DCC COMPR.DAMP.ADJ. LS 10 1.00
4 50180524 O-ring 23,52x1,78 Viton70 gree 2.00
5 R12012 Ball joint bearing kit top 12m 1.00
6 46180010 Distance bush 10x15/18/24,5x10 2.00
7 52000128 STICKER WP WARNING 1.00
8 401400148 PLUG ALU M10X1 CPL. 1.00
9 50180100 O-ring 8x1,5 Viton75 green 1.00
10 4618052281 TAP ADJ. REBOUND 1.00




11 50180773SA2 MONOSHOCK BOTTOM PART CPL. 1.00
12 46811205 Bush M10x12/15/13x9,5 1.00
13 50180529 PISTON ROD NUT M16X1 1.00
14 50181114 SPACER BUSHING 1.00
15 501803118 PISTON CPL. 1.00
16 50180233 Rebound disc 16x34x5 h2 1.00
17 50180603S Sealholder 50x28 cpl. 1.00
18 50180126 Round-wire snap ring 53x1,75 1.00
19 50181061 COVER D50H8 1.00
20 50180480 Rubber pad 17x58x59 1.00
21 46810893 O-ring 5,28x1,78 NBR70 black 1.00
22 36120151 HS lock screw M5x6 1.00
23 91310067S SPRING (64/58) 54-260 D11,25 1.00
24 50180678 SPRING RET. M57,5X1 1.00
25 50180327 HS cylinder-head screw M5x30 1.00
26 50180746 Intermediate washer spring 64, 1.00
27 50180410 Washer 58,6x73,6x1,5 1.00
28 50180552 Spring retainer 58,1x76,5x2,5 1.00
98 50180751S1 SHOCK ABSORBER FLUID 5 LT 1.00
99 R14055 REPAIR-KIT 1.00




